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CHINA CLASSIFICATION SOCIETY
475/No.:

mAeRABFRERS

'TEST REPORT OF ALUMINIUM ALLOY CORNER CASTING

SH21CS5007

i’fﬂjﬁ Ak4E (310108197507224021)
Client
BT £ U R A A IRA T

anufacturer
paFL WL 1 AU A B T L R AL 86

ress of manufacturer

o Bl E AT A A

esting institute
e Bamt W AE -40-40 ©
Product name Aluminium alloy corner Design temperature
Tifh 5 o |EAROR - -
Tare mass of top corner g Tare mass of bottom corner
SRR FEFE
Overall dimensions LEERIEEES i Main material ST )

1) B AHRZER T 4/ Design documents submitted by the client
2) £%1801161-2016 (FHH | HEFH—MAFRARZR) / Reference ISO 1161-2016

Series | freight containers — Corner and intermediate fittings — Specifications

PEARR
Testing Regulations

I 4% B AR R A T BR,  WAE 7 B AR A S A AT i, 8T A W IR 5101 H 2.
According to the Rules of this Society, the undersigned surveyor did witness the testing of the above-mentioned aluminium alloy corner
casting, the test items listed on the “Check list of test report™.

M/"s?‘?“ N

0 V2T TR\

% & FHA/Date of issue: 2022 4F 2 A 9 H/Februagy 952022 }

% %3 /5 /Place of issue: J:P@Shanghani , ﬁﬁ"ﬂﬂiﬁu’rveyur Zl m ?\ (Ji Pengfei)
\ /
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XKEBEREFARB X

CHECK LIST OF TEST REPORT

i H/item T f%/Page
® 4hE T/ External dimension check 3

X HERSX5E 1/ Stacking test 1 4

X HEFG AL 2/ Stacking test 2 5

B 8RR R3S/ Twistlock lifting test 6

R iR MiR3E 1/ Cargo hook lifting test 1 7

R Heéik fik3e 2/ Cargo hook lifting test 2 8

X PR3/ Impact test 9

R FirkFid38/ Lashing bar test 10

X i B A5/ Misgather test 11

X k% ABRLE (317D / Rail securing test(shear) 12

K & E4E/ Reference drawings’ 5 §i/Pes

— i&M/Applicable [0 — Avi&F/MNot applicable
R B44H 454 F 42 £57/Common units for test report: ##F/Loads: kg; #1/Forces: kN; J<}/Dimensions: mm

£ ¥EIRemarks

1. BB R, MFREREGLE 1SOT161 FRAMEGT R 20mm, (HI0FIFLAL LR P i RUT AR et .
Design documents have been checked, the height of the fitting is higher than the standard value of ISO1161 20mm, but the position of
the side apertures and inner size don’t affect usability.

V4

cc_ § L15 k.
H #i/Date: 2022 4 2 A 9 H/February 9, 20£ = X L&ﬁﬂmlfsgrvcynr: %\ W (Ji_Pengfei)
. S
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INERSI R

- EXTERNAL DIMENSION CHECK

- FERE 2/ Length check K £/ Wide check

4 REFRE 21/ High check 43k TE/ Appearance check

e

B R 2/ Wall thickness check B¥ [FK 5/ Wall thickness check
K4S B/Result:

1. 4 Rist B4 5/ Components and sample No. : JE# {1/ bottom fitting B-6. Tiff {1}/ Top fitting T-7.

2. A R~FA 178.3%162.0X 138.2mm (X % X #), / The size of comer is 79X 50X 20mm (LXWXH) .

3. SPRIF. / Appearance is good.
#518/Comments:

1. fAtERBEAE  1SO1161 ARAER i 20mm, (B MHFCA B AR M2 {# M. / The height of the fitting is higher than the standard
value of 1ISO1161 20mm, but the position of the sidg‘apertures don’t affect usability.

« e e TiSurveyor: /Z\ m k (Ji Pengfei)
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HERD A LS 1

STACKING TEST 1

Jin#L7 ¥ &/ Loading schematic figure

P=

LA

T I T I TITT I TE
Sz prhn#Y Actual loading

HERD AL/ Stacking test
R BR 44/ Test condition:
1) it B X445 5/ Components and sample No. T0 f1 4t/ Top fitting T-1, T-2
2) REIAT/Load (P): 1037kN
3) {#$FHE])/Duration : 120s
4) 58 HKAE/ Test evidence : 1SO1161:2016 8.3.2
47 3% 8/ Measurement schematic figure 1RO 5 2 B G
- ﬁiﬂe line after test
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7 (,;g——:; e _l'(’jﬁ‘:ﬁ

= = — \mﬁﬁmu:ﬁz&

i = T Scale line before
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—— > = |_) _____ _L_U._
L v o S
T B 45 FY/Result:
AR S/ Sample No. ) FLif 2E 7/ Side wall deformation i FLEN A8/ End wall deformation
T-1 0.lmm 0
T-2 0.Ilmm 0
% /Remark:

1. LA E 970 fa R LA L 100mm, FRIRELR AHERS NI NT ARk, EZRIREER RIMERDIRIG/E RO RILR, AT AP AIBEL 2o .
The measuring position is 100mm above the bottom of the top fitting, the lower scale line is marked before test, the upper scale line is

marked after test, and the difference between the two scale lines is deviation.

2. PRZIETT S A (ARG IR, R ESEERE £ 0.7mm M925TE, MESkbRi A T AT ik AR R R R T = e iR
Because the bottom wall and the fitting is formed by welding, the actual deformation of the bottom plate is about 0.7mm, so the actual

measurement results may include errors which caused by the welding deformation of the bottom plate.

#51f/Comments:
1o RBRJE, A IR A Yk A A TR RER. 7 Upon completion of the test, the fittings have neither permanent deformation
which render it unsuitable for use nor abnormality Which will render it unsuitable for use.

' _Eéﬁﬁﬂm/§urvc}'or: jZ\ M k (Ji Pengfei)
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HERD AL 2

STACKING TEST 2

37 ¥ B/ Loading schematic figure

L P=1320kN

AAIIIIIY,

HERDRL&/ Stacking test
198 % A4/ Test condition:
1) P8 AR FE44 5/ Components and sample No. J& #1414/ Bottom fitting B-1, B-2

2) X33/ Load (P): 1320kN

3) {#FFH[E)/Duration : 120s

4) ARG/ Test evidence : 1SO1161:2016 8.3.4

i it 7= ¥ 8/ Measurement schematic figure iR 56 i 12 BELE:
s === ” H r = = wﬁileline after test

~ !
= A=
— = e =<
(1 ) { : :l (—?J ( TW\%\
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\ — Scale line before
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= |
FE R 45 F/Result:
P45 5/ Sample No. U FL i A&/ Side wall deformation Ui FL 467/ End wall deformation
B-1 1.0mm 0.3mm
B-2 0.6mm 0
#iE/Remark:

1. JRAE AR AR L, E 100mm, FRIRELE RIS MRk, LUIERRBIRILIE MR, EHAWRIELEM.
The measuring position is 100mm above the bottom of the bottom fitting, the lower scale line is marked before test, the upper scale line

is marked after test, and the difference between the two scale lines is deviation.

2. REREH 5 A AR A, RHISERRA £ 0.7mm BT, HSe bRl ias F a] Al AT FRIA e AR 48T Ak 1R 22
Because the bottom wall and the fitting is formed by welding, the actual deformation of the bottom plate is about 0.7mm, so the actual

measurement results may include errors which caused by the welding deformation of the bottom plate.

#518/Comments:
1. RISJE, A s B LR 0 {3 1 7k At A5 1260 Btk ./ Upon completion of the test, the fittings have neither permanent deformation
which render it unsuitable for use nor abnormality w]aich will rendeg it unsuitable for use.

| CC,  HRmiii/Surveyor: 7%-\ Im % (Ji Pengfei)
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FRBUE M

Twistlock lifting test
In#%7 % B/ Loading schematic figure

T F=250kN

)

]
iF=250kN 400mm? 1 J ‘ . 400mm®

R M I8/ Twistiock lifting test
X B2/ Test condition:
1) HE B FE4% 5/ Components and sample No. T ffi{4/ Top fitting T-3, &1/ Bottom fitting B-3

2) R /Load (F): 250kN
3) JEAb AR/ Contact area: 400mm*400mm?
4) {#FFI[A)/Duration : 120s
5) RERKAE/ Test evidence : 1SO1161:2016 8.3.6

Wl it 7~ 15 P/ Measurement schematic figure

k255 JYResult:
AFE4R 5/ Sample No. A/ Initial value F{FTi 46T/ Deformation of fitting face
T-3 0 <0.lmm
B-3 0 =<0.lmm
#iF/Remark:

1. R0/ PR R R0 e 4 1 A A2

The deformation of the fitting face is measured by the side of the ruler after test.

£518/Comments:
1. WRI&E, Al R A Ak A AL RAR . / Upon completion of the test, the fittings have neither permanent deformation
which render it unsuitable for use nor abnormality whichwill render it unsuitable for use.

L] [%_!,'iﬁls\_;irﬁeyor: %\ W (Ji Pengfei)

W67, JLt127/Page 6 of 12




meEmRAE 1

Cargo hook lifting test 1
Jn#8R & B/ Loading schematic figure

!:=f’ 3|
8 E==ER
F=194KN. g ". == F=194KN
= i |
p— . _\__:=_1._.._k_.{_..’_.+ S—
| == 1 =1
#49: ENL6TT-5 =
FLMERY 4819 T
Cargo hook ] { :
Safety forging hook Class 4 19 _q}
—d==Ht—F+
| {
S

LERINEY Actual loading

1Rk Rk 18/ Cargo hook lifting test
R & %% 4/ Test condition:

1) #4t R2i& B4 5/ Components and sample No. T M/ Top fitting T-7
2) R/ Load (F): 194kN
3) $f7 5 T JE A1/ Angle between load and top wall 0°
4) {545} [E)/Duration : 120s
5) R {4/ Test evidence : 1SO1161:2016 8.3.7
Pt 7 ¥/ Measurement schematic figure

s < = ——

.
A 45 BUResult:
HUAL H/ Measuring position H454E/ Initial value I {8/ Value after load Arf¥Afi/ Deformation
1 137.9mm 138.2mm 0.3mm
2 93.2mm 93.9mm 0.7mm
% iE/Remark:

1. SR B A T A A 2 LA AR 7 () MO A

The measuring position is deformation of the long diameter direction of the top fitting side aperture.
#518/Comments:

1. RIS TS, 4 e L ERBL o i EE 1 Ak A MEAETEADRAR : / Upon completion.of the test, the fittings have neither permanent deformation
which render it unsuitable for use nor abnormality which will'render it unsuitable foriuse.

B Sieyor: %f N %% (i Pengfei)
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BRI 2

Cargo hook lifting test 2

In#k & B/ Loading schematic ﬁgure

N
= = = =
FISINN =iy =s F1=194kN
F2=300kN o — F2=300kN
e T
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LR IN4Y Actual loading

kil /008 (30° )/ Cargo hook lifting test
158 % 4/ Test condition:

1) ¥4 2t 4R 5/ Components and sample No. JEE fifH/ Bottom fitting B-7

2) H—YaRBE T /First load (F1): 194kN
3) 5 ¥ikEe 2 /Second load (F2): 300kN
4) A 5T 92 A1/ Angle between load and top wall 30°
5) {RFFH[)/Duration : 120s

6) RBHAKHE/ Test evidence :
Wi 1 )/ Measurement schematic figure

ISO1161:2016 8.3.8

= = J\_ _________ 555
= —,
B4 F/Result:
A E WIa1E/ F1 In# a1/ F2 Ik 518/ FIAE
Measuring position Initial value Value after load F1 Value after load F2 / Deformation
1 111.3mm 111.3mm 111.8mm 0.5mm
2 111.2mm 111.5mm 111.9mm 0.7mm
3 112.2mm 112.5mm 112.8mm 0.6mm
4 103.0mm 103.2mm 103.5mm 0.5mm
& F/Remark:

~ R B A A -ABR B A B A A (LA
The measuring position is deformation of the cahbrated position béfore and aﬁer the test for the bottom fitting.
4518/Comments:
RIS, MR LR 1 B A A2 TR R ARe: /- Upon complquon ofthc test, the fittings have neither permanent deformation
whlch render it unsuitable for use nor abnormality which will render it unsmlab]e .for use.
el rﬁ#Sm'veyor /{_\ W % (Ji Pengfei)
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M itis

Impact test
* In#7R ¥ A/ Loading schematic figure

P=150KN

S Frin4Y Actual loading
= =

R LS/ Impact test
iR 38 % A4/ Test condition:

1) #4 F i3 B4 5/ Components and sample No. T f 1+ Top fitting T-4
2) RBG N/ Load (P): 150kN

3) {R¥FHF[E]/Duration : 120s

4) R0/ Test evidence : 1SO1161:2016 8.3.9
#Hi7 3% B/ Measurement schematic figure

- -

TS5 FY/Result:

SN 5/ Sample No. YIRAE/ Initial value 45 AH W/ Deformation h
T-4 0 1.2mm

% i¥/Remark:
1o SR T R S e SRR RE
Measuring the indentation depth after the test for the top fitting.

#5i85/Comments: \
1. WRIESE, AR ERRERE ST 1SO1161 ARAEGE - 48 Fi M £} EsR{f°0.3mm. / Upon completion of the test, the indentation depth
on top wall is greater than 0.3mm in [SO1161 standard value of steel fitting.

I I/ Surveyor: ’W \ m }L (Ji Pengfei)
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Jn#7 15/ Loading schematic figure

238 E-E
T (j 3 1—
3 2
SLfringk/ Actual loading

R34 4/ Test condition:

1) # R4 5/ Components and sample No.

2) RIE#AT/Load (P):

3) {R$FE}E]/Duration :

4) RIGHRIE/ Test evidence :

Wi 77 4% B/ Measurement schematic figure

FEAFiR 58/ Lashing bar test

Lashing bar test

£ —
.l"—

)

P

J&E A4/ Bottom fitting B-8
300kN
120s
1SO1161:2016 8.3.10
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=
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F B 45 BL/Result:
A7 B/ Measuring position #UEE/ Initial value Jn#% & {85/ Value after load 45 J{#/ Deformation
1 101.2mm 102.1mm 0.9mm

#F¥/Remark:
1. WRAEANEARLEET M.

The measuring position is deformation of the long diameter direction of the bottom fitting side aperture.

£518/Comments:

1. RIS, Hfhde B Eo i B ok A e TR Sk, Upon completion dfithe test, the fittings have neither permanent deformation

which render it unsuitable for use nor abnormality which will render itunsuitable for use.

BG AU/ Sryeyor:

LS

(Ji Pengfei)

#1071, 3k127/Page 10 of 12



Jn B 1A I

Misgather test

Sk ¥ B/ Loading schematic figure

1 #1438/ Misgather test
iR 38 % 4/ Test condition:
1) #f4 ZikB44 S/ Components and sample No.  TRUffi{/ Top fitting T-5, T-6, Ji& {4/ Bottom fitting B-5, B-6
2) R /Load (P):: 150kN
3) {&fFET[A)/Duration ; 120s
4) iRBE HKAE/ Test evidence : 1SO1161:2016 8.3.11
it 7= 758/ Measurement schematic figure
f 1 1
=
2 45 HY/Result:
8 FF40°5/ Sample No. 4/ Initial value 4¢J%AH b/ Deformation h

T-5 0 0.3mm

T-6 0 0.4mm

B-4 0 0.4mm

B-5 0 0.5mm
#iE/Remark:

1. TR A0 A AR 00 HEARRAE .

Measuring the indentation depth after the test for the top fittings and the bottom fittings.

#51B/Comments: .
1. RIEJE, fA0Ea 0 I { B ik A48 TR 4R . / Upor completion of the test, the fittings have neither permanent deformation
which render it unsuitable for use nor abnormality which will render it unsuitable for use.

LSRRI Surveyor: ’% W % (Ji Pengfei)
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Tt RE I (GIUD

Rail securing test(shear)
Jn#E7R 25 B/ Loading schematic figure

B
o

B-B
360 kN

SN %%/ Actual loading

Pepk AERIE (W) / Rail securing test(shear)

A8 % {4/ Test condition:

1) #f{ Z iR FE4% 5/ Components and sample No. & {4/ Bottom fitting B-6
2) 3R /Load (P): 360kN

3) {RFFE[E]/Duration : 120s

4) I ARIE/ Test evidence : 1SO1161:2016 8.3.12

it 7R %% B/ Measurement schematic figure
|

~

e

B 45 FY/Result:

RFES S/ Sample No. ) 4fi4E/ Initial value IN#L fE {8/ Value after load 48 A/ Deformation
B-6 149.0mm 149.1mm 0.lmm

#i¥/Remark:
1 WAL 8 A A AL AR A

The measuring position is deformation of the long diameter direction of the bottom fitting bottom aperture.

#5if/Comments:
1. RIS TS, A At B v R A 7k A RS AN 4R ./ Upon completion of the test, the fittings have neither permanent deformation
which render it unsuitable for use nor abnormality which.will render it unsuitable for use.

B/ Surveyor: k_; W Z& (Ji Pengfei)
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